.’Z; pOWER TE AM Form No. 100433

Parts List for:
HYDRAULIC TECHNOLOGIES

Hydraulic Technologies Tech. Services: (800) 477-8326

5885 11th Street Fax: (800) 765-8326

Rockford, IL 61109-3699 USA Order Entry: (800) 541-1418 100180
Fax: (800) 288-7031

Internet Address:

http://www.powerteam.com

MODEL C
AIR HYDRAULIC 2 STAGE BOOSTER

GENERAL ASSEMBLY

S

23

SEE CONTROL
AND BOOSTER
ASSEMBLY —

PAGE 3 OF 3

SEE PUMP
ASSEMBLY —
PAGE 2 OF 3

Sheet No. 1o0of3

Litho in USA Rev. 4 Date: 24 April 2003




Parts List, Form No. 100433, Back sheet 1 of 3

Item Part No. Item Part .
No. No. Req'd Description No. No. Req'd Description
1 *15407 1 Decal 15 15009 1 Air Lubricator
2 10132 1 Set Screw (#8-32 UNC X 1/4 Lg.) (Replacement bowl only - #206264;
3 200685 1 Knob For Service Instr. see Form #16460)
4 15416 2  Hex. Hd. Machine Screw 16 15010 1 A‘{RF”I‘er .
eplacement bowl only - ;
(#10-24 X 3/4 Lg.) For Service Instr. see Form #16967)
6 42626PU2 1 Front Panel 17 15373 1 Elbow (90°)
4 720;‘,\?32 ? 'Il?eci‘l (Trade Name) 18 *12204 1 Decal (Venting Instructions)
8 50 0217 ’ Hop dlovg_ 19 *15408 1  Decal (Air-Oil Vent)
9 56 andle Grip 20 50701PU2 1  Back Panel
10 14394 8 Sheet Metal Screw (10 X 3/8 Lg.) 21 15415 2 Hex. Hd. Machine Screw
11 14456 6  Thread Forming Screw (#10-24 X (#'10_24; X 38 Lg)
1/2 Lg.; Torque to 25/30 in. Ibs.) 0o 15042 1 Fitt g
12 200342 Intake Adapter iting
13 15024 Close Nipple 23 36443 1 Decal (Booster-Pac)
14 15411 1 Decal (Patent) 24 203134 1 Decal (Clamp Release)

Part numbers marked with an asterisk (*) are contained in Repair Kit No. 300448.

SERVICE INSTRUCTIONS FOR TUBE HOOK-UP

The assembly drawings on this page provide a cut-away view of all tube hook-ups for repair and reassembly. A hook-
up is indicated between a corresponding set of parts by their matching letters. For example, "A" connects with "A",
"B" connects with "B", and so forth. The appropriate length of tubing used on the hook-ups is shown in the table

below.

TUBING LENGTH

Length
1-3/4"
2-1/2"
5II
5-1/2"
6II
6-1/2"
7-3/4"
8-3/4"
9"

Location

Wg g

n g g

M-t &ME" - "E"
wH e

Al HAN

IIGII - IIGII

Dr . Do

wEn

IICII - IICII




Parts List Form No. 100433

BASIC PUMP ASSEMBLY

Sheet No. 2o0of3

Rev. 4 Date: 24 April 2003




Parts List, Form No. 100433, Back sheet 2 of 3

Item Part No. Item Part No.
No. No. Req'd Description No. No. Req'd Description
1 51480 1 Rear Head 28 *10423 2 Steel Ball (9/32 Dia.)
2 *17429 1 Backup Ring 29 15426 1 Pipe Nipple
(2-15/16" X 2-3/4" X .045) 30 15417 1  Suction Line Strainer
3 37434 1  Air Cylinder (Locate groove toward 31 *34283 1 Gasket
top near cover plate) 32 10427 1 Plug
4 *28183 1  Piston Poppet 33 10002 1 Soc. Hd. Cap Screw
5 11434 3 Soc. Hd. Cap Screw (#10-24 X (1/4-20 X 3/8 Lg.)
1/2 Lg.; Torque to 50/55 in. Ibs.) 34 *10442 1 Copper Washer
6 102413 Lockwasher (For #10 bot) 35 17428 4  Soc. Hd. Cap Screw (1/4-20X
7 33822 1 Piston End Plate 4" Lg; Torque to 90/100 in. Ibs. oiled)
8 28239 1 Gasket 36 210923 4 Washer
9 33845 1 Exhaust Valve Stem 37 *10261 1 Copper Washer
10 *211052 1 O-ring (.900 x .706 x .097) 38 36822 1 Filter Adapter
11 *12692 1 Compression Spring (Torque to 35/40 ft. lbs. oiled)
(31160.D.X1-12" Lg.) 39 27680 1  Filter
12 33824 1 Piston Body 40 41633 1 Reservoir
13 *14265 2 Piston Ring 41 50494 1 Pump Body
14 *251835 2 O-ring (2-1/2" X 2-5/16" X 3/32) 42 *10263 1 Copper Washer
16 *33853 1 Reservoir Gasket 43 33959 1  Cylinder
17 41823WH2 1 Cover Plate (Torque to 90/100 ft. Ibs. oiled)
18 *251214 2 O-ring (1.002 x .720 x .141) 44 *253095 1 U-cup
19 *251215 1 O-ring (1.494 x 1.212 x .141) 45 202624 1 Retainer
20 14624 1 Compression Spring 46 *11034 1 Retainer Ring
(1/40.D. X 3/4 Lg.) 47 *28979 1 Gasket
21 25685 1  Adapter, Spring & Ball 48 *13938 1 Compression Spring
22 *10375 1  Steel Ball (1/4 Dia.) (1-3/8" O.D. X 5" Lg.)
23 *13943 1 O-ring (1/2 X 3/8 X 1/16) 49 28395 1 Spring Guide
24 34377 1  Poppet Retainer 50 28400 1 Piston
25 12522 2 O-ring (3/8 X 1/4 X 1/16) 51 *205674 1  Screw (Torque to 25/35 in Ibs.)
26 34378 1 Check Valve Body 52 *205679 1 Compression Spring
27 10445 1 Compression Spring (1/20.D. X 15/16 Lg.)

(5/32 0.D. X 3/4 Lg.)

Part numbers marked with an asterisk (*) are contained in Repair Kit No. 300448.



Parts List Form No. 100433

CONTROL AND BOOSTER ASSEMBLY

Sheet No. 3 o0of3

Rev. 4 Date: 24 April 2003




Parts List, Form No. 100433, Back sheet 3 of 3

ltem Part No. Item Part No.
No. No. Req'd Description No. No. Req'd Description
1 *15381 1 Backup Rings with Tee Seal 40 15457 1  Elbow (90°)
3 10006 Soc. Hd. Cap Screw (1/4-20 X 41 200341 1 Tube Stud
5/8 Lg.; Torque to 70/80 in. Ibs.) 42 10394 1 Nut (5/8 - 18)
4 *10442 4 Copper Washer 43 14538 1 Tee
5 50698 1 Piston Housing 44 15456 1 Pipe Nipple
6 *10304 5 O-ring (1" X 7/8 X 1/16) 45 15455 1  Elbow (90°)
7 *11284 2  O-ring (11/16 X 9/16 X 1/16) 46 15024 1 Close Nipple
8 *14875 1 O-ring (1-5/8" X 1-1/2" X 1/16) 47 15007 1 Exhaust Valve
9 200343 1 Return Piston 48 15459 1 Muffler
10 *14960 1 Compression Spring 49 15042 2 Fitting
» 04132 1 Fi(I}(/azr%ng 1"lg) 50 50699 1 Sequence Valve Body
12 *10300 1 O-ring (5/8 X 15/32 X 1/16) g;_ *1 ggsg 1 'cl')efrllcr:r? 8@(;( I?';’/isn)g(] 1718)
it domr 3 Pugienern B 320 1 Sequence Valo Poppet
15 200338 1 Flange Seat gg 23324713 1 E'rf’s Ea\; Packing
16 13943 1 O('{/'g‘?(’sg'iog:g‘ 56 11434 2 Soc. Hd. Cap Screw (#10-24 X
17 *10377 1 Steel Ball (5/16 Dia) 5 15023 1 ojr/ii;g'nggaiitr? 45/58in. Ibs.)
18 *14070 1  Compression Spring (5/16 x 316 X 1/16)
(172 OD. X /8 Lg.) 58 203135 1 Stem
19 *15005 1  Steel Ball (9/16 Dia.)
. 59 14424 2 Soc. Hd. Cap Screw (#10-24 X
20 15045 7 Elbow (90°) 2" Lg.; Torque to 45/55 in. Ibs.)
21 1151 4 Soc. H?_ (??p Screw (#19‘2‘: X 60 14726 A.R.t Nylon Tubing (1/4 O.D. X .035 wall)
22 20365 1 Reloase vaeButon 61 17946 1 Gauge (0-5.000 PSI)
23 *10266 1  O-ring (3/8 x 1/4 X 1/16) 63 15008 1 Air Regulator
24 *13944 1 CompreSSion Sprlng 64 15376 1 4-Way Air Valve (Includes ltem 76)
(3/80.D. X 112 Lg) 65 15684 2 Brass Tee (1/4 Tube)
25 12041 1 Retaining Ring 66 15458 2 Muffler
26 *15691 1 CompreSSion Sprlng 67 17094 2 Soc. Hd. Cap Screw
(1/4 0.D. X 5/8 Lg.) (#8-32 X 5/8Lg)
27 *10375 1 Steel Ball (1/4 Dia.) 68 *16949 1 U-cup Packing (1/2 X 5/16 X 3/32)
28 60229 1 Valve Body 69 203128 1  Piston Plunger
29 *29992 1 Foam Tube 70 17084 1 Hose Clamp
30 200389 1 Muffler 71 17083 1 Hose Fitting
31 200404 1 OilLine 72 17294 1 Gasket
32 11278 2  Fitting (High Pressure) 73 37186 1 Valve Subplate
33 *15379 2  O-ring (4-15/16" X 4-3/4" X 3/32) 74 *14319 1 Soft Copper Washer
34 *15380 1 Backup Rings with Tee Seal (-190/.195 X 5/16 X 1/32)
36 35227 1 Piston 75 12909 1 Rnd. Hd. Machine Screw
* i (#10-32 X 1/4 Lg.)
g; ;gggg ? &,1:28 e(:/?l'lj(b? X 1/10) 76 19764 1  Actuator Assy Only
39 35229 1 Cover 7 15378 1 Tee

TORDER LENGTH REQUIRED (See Back Side of Page 1 of 3)
Part numbers marked with an asterisk (*) are included in Repair Kit No. 300448.

Refer to any operating instructions included with this product for detailed information about operation,
testing, disassembly, reassembly, and preventive maintenance.

Items found in this parts list have been carefully tested and selected. Therefore: Use only genuine
Hytec replacement parts!

Additional questions can be directed to our Technical Services Department.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


